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Pos Code Description NOTE Q.
1 TE-T105.012 The cover weldment (105) 1
1 TE-T115.012 The cover weldment (115) 1
1 TE-T125.012 The cover weldment (125) 1
4 TE-T105.104-1 SHIELD SM 105-115 1
4 TE-T105.104-2 SHIELD SM 125 1
9 FM150.123 LID 1
7 TE-T105.011 Hanging weldment 1
8 TE-T105.101 Shaft for fender (105) 1
8 TE-T115.101 Shaft for fender (115) 1
8 TE-T125.101 Shaft for fender (125) 1
9 TE-T105.103 NARROW FLAP 1
10 EFGC105.113 Fender 12
10 EFGC115.113 Fender 10
10 EFGC125.113 Fender 11
11 TE-T105.005 TENSION PULLEY 1
12 GB/1154-13.39-5.X BELT SP AX 39 1/2 (1000Li) 2
13 TE-T105.119 SIDE ENCLOSING PLATE 1
14 TE-T105.017 COVER 1
15 GB/T95-10 Plain washer 10 8
16 GB/T889.1-M10 LOCKNUT M10 6
17 GB/T5783-M10%30 BOLT M10x30 6
18  TE-T105.105 FLAP SM 105 1
18  TE-T115.105 FLAP SM 115 1
18  TE-T125.105 FLAP SM 125 1
19 GB5783-86/M10x20 Bolt M10x20 3




Pos Code Description NOTE Q.

20 GB/T97.1-8 PLAIN WASHER 8 4
21 GB/T889.1-M8 LOCKNUT M8

22  GB/T818-M6x10 SCREW M6x10 10
23  GB/T96.2-10 PLAIN WASHER 10 1

24 GB/T93-10 Lock Washer 10 1

25 GB/T6170-M10 NUT M10 1

26  GB1152-M8x1 Grease Nipple M8x1 1

27 EFGC125.123 HITCH PIN-TOP 1

28 LP-11x45 LOCK PIN 11x45 3
29 GB/T91-3.2x20 COTTER PINS 3.2x20 2
30 EFGC125.109 Lower suspension pin 2
31 EFGC125.108 Spacer 2
32 EFGC125.028 LEG-WELDMENT 1

33  1G135.00.107 Plug Pin 1

34 RP-3.2 R Pin 3.2 1

35 GB/T97.1-12 Plain washer 12 1

36 GB5783-86/M8x25 Bolt M8x25 1

37 GBI/T93-8 Lock washer 8 1







Pos Code Description NOTE Q.
1 XH30.290Z.01W Gearbox assembly 35HP 1
2 TE-T105.212 Connector 1
3 GB/T1096-A10x8x28 KEY A10x8x28 1
4 GB/T1096-A10x8x45 KEY A10x8x45 1
5 TE-T105.201 SHAFT 1
6  UCFU205 bearing UCFU 205 1
7 Z3A-22x47 EXPANDING DEVICE 22x47 1
8 TE-T105.113 Big Belt Pulley 155mm 2 grooves Type A 1
9 TE-T105.203 SHIELD 1
10  GB/T5783-M10x40 BOLT M10x40 8
11 GB/T93-10 Lock Washer 10 4
12 GB/T95-10 Plain washer 10 8
13 GB/T889.1-M10 LOCKNUT M10 4
14 GB/T5783-M8x16 BOLT M8x16 2
15  GB/T97.1-8 PLAIN WASHER 8 2







Pos Code Description NOTE Q.
1 TE-T105.015 Blade axle weldment (105) 1
1 TE-T115.015 Blade axle weldment (115) 1
1 TE-T125.015 Blade axle weldment (125) 1
2 GEO_UCF205 Bearing with flange UC205 2
3 GB/T13871.1-FB55x42x8 SEAL FB55x42x8 1
4 TE-T105.302 SEAT 1
5 TE-T105.118 Small belt pulley 130mm 2 grooves Type A 1
6 Z3A-22x47 EXPANDING DEVICE 22x47 1
7 GB1152-M8X1 Grease Nipple M8x1 1
8  TE-T105.109 Blade base 20
9 TE-T105.110 Blade 40
10  GB/T5782-M8x50 BOLT M8x50 20
11 GB/T889.1-M8 LOCKNUT M8 20
12 GB5783-86/M8x25 Bolt M8x25

13  GB/T93-8 Lock washer 8

14 GB/T97.1-8 PLAIN WASHER 8







Pos Code Description NOTE Q.
1 TE-T105.014 Roller weldment (105) 1
1 TE-T115.014 Roller weldment (115) 1
1 TE-T125.014 Roller weldment (125) 1
2 TE-T105.107 NYLON Bushing 2
3 TE-T105.013-2 Supporting for roller Left 1
4  TE-T105.106 Mud shield (105) 1
4  TE-T115.106 Mud shield (115) 1
4 TE-T125.106 Mud shield (125) 1
5 TE-T105.013-1 Supporting for roller Right 1
6 GB/T97.1-8 PLAIN WASHER 8 6
7 GB/T889.1-M8 LOCKNUT M8 6
8 GB5783-86/M8x25 Bolt M8x25 6







Pos Code Description NOTE

1 TE-T105.051 MOUNTING BASE 1
2 TE-T105.502 PULLEY 1
3 GB/T276-608 BEARING 608 2
4 TE-T105.503 SPACER BUSH 1
5 GB/T889.1-M8 LOCKNUT M8 1
6  GB/T93-8 Lock washer 8 1
7 GB/T97.1-8 PLAIN WASHER 8 1
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Pos Code Description NOTE Q.
1 EFGC125.123 HITCH PIN-TOP 1
2 EFGC125.124 Hook 1
3  TE-T105.011 Hanging weldment 1
4 EFGC125.114 Fender Narrow 1
5 GB/5783-86/M10x30 Bolt M10x30 7
6  GB/97.1-85/10 Plain washer 10 10
7  GB/6184-86/M10 Locking nut M10 7
8 GB/879-86/4x20 Elastic cylindrical pin 4x2 2
9 TE-T105.101 Shaft for fender (105) 1
9 TE-T115.101 Shaft for fender (115) 1
9 TE-T125.101 Shaft for fender (125) 1
10 EFGC125.113 Fender 10
11 EFGC125.109 Lower suspension pin 2
12 EFGC125.108 Spacer 2
13 EFGC125.111 Supporting frame 1
14 TE-T105.102 Pin 10x70 1
15 TE-T105.012 The cover weldment (105) 1
15 TE-T115.012 The cover weldment (115) 1
15 TE-T125.012 The cover weldment (125) 1
16 GB/2673-86/M8x50 Hex.head bolt M8X50 1
17 TE-T105.115 Tension plate 1
18  TE-T105.117 Sleeve 2
19  GB/276-94/608 Bearing 608 2
20 TE-T105.116 Tension roller 1
21 GB/6184-86/M8 Locking nut M8 30




Pos Code Description NOTE Q.
22 GB/96-85/10 Plain washer 10 1
23  TE-T105.113 Big Belt Pulley 155mm 2 grooves Type A 1
24 TE-T105.114 Swellable sleeve 22X47 2
25 TE-T105.118 Small belt pulley 130mm 2 grooves Type A 1
26 GB/1154-13.38-5 BELT SP A 38.5 (975Li) 2
26 XPA13x1000 Belt 13x1000 2
27 TE-T105.016 Belt cover 1
28 GB/97.1-85/12 Plain washer 12 1
29 (GB/6184-86/M12 Locking nut M12 1
30  GB/1152-89/M6 Oil cup M6 2
31 UC205 Bearing UC205 2
32 EFGC125.107 Bearing seat UCF205 2
33 GB/97.1-85/8 Plain washer 8 10
34  GB/93-87/8 Spring washer 8 4
35 GB5783-86/M8x30 Bolt M8x30 7
36  GB/5783-86/M12x80 Bolt M12X80 1
37  GB/6170-86/M12 Nut M12 1
38 TE-T105.013-1 Supporting for roller Right 1
38 TE-T105.013-2 Supporting for roller Left 1
39 TE-T105.119 SIDE ENCLOSING PLATE 1
40 TE-T105.110 Blade 36
41 TE-T105.109 Blade base 18
42  GB/5782-86/M8x55 Bolt M8x55 18
44  TE-T105.107 NYLON Bushing 2
45 TE-T105.106 Mud shield (105) 1




Pos Code

Description

NOTE

45 TE-T115.106 Mud shield (115) 1
45 TE-T125.106 Mud shield (125) 1
46 TE-T105.014 Roller weldment (105) 1
46 TE-T115.014 Roller weldment (115) 1
46 TE-T125.014 Roller weldment (125) 1
47  TE-T105.015 Blade axle weldment (105) 1
47  TE-T115.015 Blade axle weldment (115) 1
47  TE-T125.015 Blade axle weldment (125) 1
48 TE-T105.105 FLAP SM 105 1
48 TE-T115.105 FLAP SM 115 1
48 TE-T125.105 FLAP SM 125 1
49  GB/5783-86/M6x20 Bolt M6X20 6
50 GB/93-87/6 Spring washer 6 6
51 GB/96-85/6 Plain washer 6 6
52 TE-T105.104-1 SHIELD SM 105-115 1
52 TE-T105.104-2 SHIELD SM 125 1
53  XH30.290Z.01W Gearbox assembly 35HP 1
54 GB/1096-2003/8x40 Key 8x40 1
55  UC205 Bearing UC205 1
56  FM150.120 Guard shade 1
57  TE-T105.112 Bearing 2
58 TE-T105.212 Connector 1
59 TE-T105.213 Shaft 1
60 TE-T105.250 Tensioner Complete SM 1







Pos Code Description NOTE Q.
1 EF100.01.110 Key 1
2 EF100.01.111 Pressure spring 2
3 EF100.01.106 Input shaft 1
4 EF100.01.107 Bearing cover 1
5 EF100.01.108 Paper gasket 1
6 GB13871-94-35%55x%8 Oil seal 35x55x8 1
7 GB/T276-94-6207 Bearing 6207 4
8  EF100.01.109 Adjusting shim 4
9  EF100.01.112 Bevel gear 1
10 GB894.1-86-35 Circlip 35 1
11 EF100.01.114 Retainer 1
12 GB5783-86/M8x30 Bolt M8x30 4
13  GB93-87-8 Spring lock washer 8 8
14 EF100.01.113 Case 1
15 EF.100.002.015 Combined seal washer 1
16 200.38.024 Oil drain plug 1
17  7ZB.T32.002-88 Blocked patch (72X10) 1
20 GB5783-86/M8x35 Bolt M8x35 4
21 EF100.01.103 Paper gasket 1
22  EF100.01.105 Output shaft 1
23 GB1096-79/A10X45 Key 10x45 1
24 EF100.01.104 Spacer sleeve 1
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Pos Code Description NOTE Q.
1 EFGC125.123 HITCH PIN-TOP 1
2 EFGC125.124 Hook 1
3  TE-T105.011 Hanging weldment 1
4 EFGC125.114 Fender Narrow 1
5 GB/5783-86/M10x30 Bolt M10x30 7
6  GB/97.1-85/10 Plain washer 10 10
7  GB/6184-86/M10 Locking nut M10 7
8 GB/879-86/4x20 Elastic cylindrical pin 4x2 2
9 TE-T105.101 Shaft for fender (105) 1
9 TE-T115.101 Shaft for fender (115) 1
9 TE-T125.101 Shaft for fender (125) 1
10 EFGC125.113 Fender 10
11 EFGC125.109 Lower suspension pin 2
12 EFGC125.108 Spacer 2
13 EFGC125.111 Supporting frame 1
14 TE-T105.102 Pin 10x70 1
15 TE-T105.012 The cover weldment (105) 1
15 TE-T115.012 The cover weldment (115) 1
15 TE-T125.012 The cover weldment (125) 1
16 GB/2673-86/M8x50 Hex.head bolt M8X50 1
17 TE-T105.115 Tension plate 1
18  TE-T105.117 Sleeve 2
19  GB/276-94/608 Bearing 608 2
20 TE-T105.116 Tension roller 1
21 GB/6184-86/M8 Locking nut M8 30




Pos Code Description NOTE Q.
22 GB/96-85/10 Plain washer 10 1
23  TE-T105.113 Big Belt Pulley 155mm 2 grooves Type A 1
24 TE-T105.114 Swellable sleeve 22X47 2
25 TE-T105.118 Small belt pulley 130mm 2 grooves Type A 1
26 GB/1154-13.38-5 BELT SP A 38.5 (975Li) 2
27 TE-T105.016 Belt cover 1
28 (GB/97.1-85/12 Plain washer 12 1
29 (GB/6184-86/M12 Locking nut M12 1
30 GB/1152-89/M6 Oil cup M6 2
31 UC205 Bearing UC205 2
32 EFGC125.107 Bearing seat UCF205 2
33 GB/97.1-85/8 Plain washer 8 10
34  GB/93-87/8 Spring washer 8 4
35 GB5783-86/M8x30 Bolt M8x30 7
36  GB/5783-86/M12x80 Bolt M12X80 1
37  GB/6170-86/M12 Nut M12 1
38 TE-T105.013-1 Supporting for roller Right 1
38 TE-T105.013-2 Supporting for roller Left 1
39  TE-T105.119 SIDE ENCLOSING PLATE 1
40 TE-T105.110 Blade 36
41 TE-T105.109 Blade base 18
42  GB/5782-86/M8x55 Bolt M8x55 18
44  TE-T105.107 NYLON Bushing 2
45 TE-T105.106 Mud shield (105) 1
45 TE-T115.106 Mud shield (115) 1




Pos Code Description NOTE Q.
45 TE-T125.106 Mud shield (125) 1
46 TE-T105.014 Roller weldment (105) 1
46 TE-T115.014 Roller weldment (115) 1
46 TE-T125.014 Roller weldment (125) 1
47  TE-T105.015 Blade axle weldment (105) 1
47  TE-T115.015 Blade axle weldment (115) 1
47 TE-T125.015 Blade axle weldment (125) 1
48 TE-T105.105 FLAP SM 105 1
48 TE-T115.105 FLAP SM 115 1
48 TE-T125.105 FLAP SM 125 1
49  GB/5783-86/M6x20 Bolt M6X20 6
50 GB/93-87/6 Spring washer 6 6
51 GB/96-85/6 Plain washer 6 6
52  TE-T105.111 Cover 1
53 TE-T105.002 Gearbox assembly 1
54 GB/93-87/10 Spring washer 10 4
55  GB/5782-86/M10x120 Bolt M10X120 4
56 FM150.120 Guard shade 1
57  TE-T105.112 Bearing 2
58 TE-T105.212 Connector 1
59 TE-T105.213 Shaft 1
60 UC205 Bearing UC205 1
61  GB/1096-2003/8x40 Key 8x40 1







Pos Code Description NOTE .
1 GB/70.1-2000/M8x60 Bolt M8X60 8
2  TE-T105.211 Gearbox compl 2
3 TE-T105.283 Oil Bolt M16x1.5 1
4 GB/3452.1-92/17x2.4 O Ring 17x2.4 1
5 TE-T105.285 Key 1
6  TE-T105.286 Tightener sprin 2
7 TE-T105.289 Pinion shaft 1
8  TE-T105.284 Bevel gear 1
9 TE-T105.288 Washer 1 3
10 TE-T105.287 Washer 0.5 1
11 GB/276-941/6307 Bearing 6307 3
12 GB/9877.1-88/30x62x7 Oil seal 30x62x7 2
13 GB/6170-86/M8 Nut M8 8
16 GB/1096-2003/8x40 Key 8x40 1
18  GB/894.1-89/35 Circlip 35 2
19 TE-T105.210 Washer 0.2 2
20  GB/276-94/6207 Bearing 6207 1
21  TE-T105.214 Output Shaft 1
22  TE-T105.282 Washer 2.5 2
23  TE-T105.281 Seal cover 1






